LAURIER

TABLE OF CONTENTS

ITEM PAGE

20 P ASFTAMBC 25 55 5 5w o wos e wow dok 08 58 005 5 % 55 255 5 o e e s 0102 §
SR HOB G0 BPIRBIE M oa wia oy 905 85 5 516 55 5 ot nomn e et 5 13 3 10t 5 8 01:05;
618 Hub and Spindle..................... .. ... . __. 01:10:
812 Hub and Spindle...................0 .00 .. Ly 1.2%
CONELD TUDG v cwr o omr w0 s 5 5 3 5 55 T 55 & s o o o ot & 0 0 51 4 01:15:
RBLQ FOLA s wow wis w8 805 5 55§ 5 § 8 5o o om miow s o s 20 3 55 5 51 8 8% 0 5 8 g 01220 :
WIng Tube........... ... .uuuiiiniininin 01:25
Lift Arm, Section, Packer Assembly.................... 01:30:
5 Ft. 6" Section 4 Bar...................ooooiuiii . 01:35:
5. Pt SEUEION 4 Bl s v 5 4 8 S 5 5 EH 5 8 o e m o o w5 20 B2 01:37:
S FEy 6" Bection B BAXc a5 t.aieee meme et mss e s 01:40:
5 Ft. Section 5 Bar..............iiuiiiii . 01:42:
20 Ft: A~Frame HydraUlicS .. v s oo s e omemenm o oeme o 01:45:
3 1/2" x 30" Cylinder Clevis End.................... 01:50:
3 1/2" x 30" cylinder Tube End..................... . 01251 ;
4" x 30" Cylinder Clevis End (optional)............. 01285
4" x 30" Cylinder Tube End (optional ). omewewswsms.a, 01l:56;
AUuto Fold HYdrauliCsS..........uuuiineuenunnn. . 01:60:

2 R BT A CHLEDEEI e oo mv 5 20 5 8 5 505 5 5 3 om0 n 1 01:65:



LAURIER 20 FT. A-FRAME
ENDS SERIAL¥ HPB.5625

Ol:0l:0l



LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 91026 9.5L x 6 ply c/w 8" Wheel Rim &
91027 11L x 6 ply c/w 8" Wheel Rim (opt) 66'Std| *
2 N5C10P Nut 5/8" 32
3 W1l0P Lockwasher 5/8" 32
4 B5C1028P Bolt 5/8" x 1 3/4" 24
5 10017 Oscillating Axle c/w 611 Hub 2
6 LN5C0O8P Locknut 1/2" 22
7 10016 Oscillating Axle Pocket 4
8 91700 Grease Nipple 1/8" NPT Straight <
9 UB0850146 | U-Bolt 1/2" x 3 1/8" x 9 1,/8" 8
10 10005 Right A-Frame Hitch Tube 1
11 10006 A-Frame Cross Member 1
1.2 10004 Left A-Frame Hitch Tube 1
13 10002 Left A-Frame Hitch 1
14 B5C0824p Belt 1/2" x 1 1/2" 6
15 92003 Serial Number Plate 1
16 10019 A-Frame Cross Angle 1
17 10068 Cross Plate (No auto fold) 1
18 10069 Cable Bracket Plates (No auto fold) 4
19 N5C16P Nut 1" 2
20 W1l6P Lockwasher 1" 2
21 10022 Bolt on Draw Hitch 1
22 B5C16120P | Belt 1" = 7 1L/2" 2
23 10070 Bolt on Cable Bracket (No auto fold) 2
24 B5C1080P Bolt 5/8" x 5" (No auto fold) 8
25 HP52 Hair Pin Clip 3 1/4" (No auto fold) 2
26 20007 Cable Bracket Pin (No auto fold) 2
27 10003 Right A-Frame Hitch 1
*As Required
- J

orolroz



LAURIER 20FT. A-FRAME
BEGINS SERIAL¥ HP486

0ol1:01:03



LAURIER

ﬂTEM PART NUMBER DESCRIPTION N2
1 91027 11L x 6 Ply c/w 8" Wheel Rim 4
2 N5C10pP Nut 5/8" 37
3 {wiop Lockwasher 5/8" 32
4 10017 Oscillating Axle c/w 611 Hub 2
5 LN5C0O8P Locknut 1/2" 24
6 10016 Oscillating Axle Pocket 4
7 {91700 Grease Nipple 1/8" NPT Straight 4 ]
8 10089 Right A-Frame Hitch Tube 1
9 UB0B850146 U-Bolt 1/2" x 3 1/8" x 9 1/8" 8
10 B5C1028P Bolt 5/8" x 1 3/4" 24
by 10092 Cross Member i
12 10088 Left A-Frame Hitch Rear 1
1.3 f10090 Left A-Frame Hitch 1
14 | B5c0824pP Bolt 1/2" x 1 1/2" 8
154 10093 Cross Angle 1
16« 10123 Cross Plate (no auto fold) g
17 492003 Serial Number Plate 1
18 | N5C16P Nut 1" 2
19 {1 Wwiep Lockwasher 1" 2
20 | 10022 Bolt on Draw Hitch 1
21 | 10143 Tension Spring Plate 1
22 .| B5C16120P Bolt 1" x 7 1/2" 2
23 | 10069 Cable Bracket Plates (no auto fold) 4
24 | 10070 Bolt on Cable Bracket (no auto fold) 2
25 B5cl1080pP Bolt 5/8" x 5" (no auto fold) 8
26 ((HP52 Hair Pin Clip 3 1/4" (no auto fold) 2
27 | 10060 Cable Bracket Pin (no auto fold) 2
28 | 10091 Right A-Frame Hitch 1

\

0l1:01:04






LAURIER

(ITEM PART NUMBER DESCRIPTION Ne E
1 10057 611 Spindle 2" x 10" 1
2 91090 611 Seal 1
3 91170 611 Inner Cone LM29749 1
4 91150 611 Inner Race LM29710 1
5 91070 611 Hub 1
6 91060 Wheel Bolt 1/2" 6
7 91130 611 Outer Race LM67010 1
8 91110 611 Outer Cone LM67048 1
9 91190 Washer Hub 1
10 91210 Castelated Nut i
11 CP0O324 Cotter Pin 3/16" x 1 1/2" X
12 91230 611 Dustcap 1
13 91000 9.5L x 6 ply Tire il
91001 11L x 6 ply Tire (optional) (66'Standard)| *
14 91050 15" x 8" x 6" Wheel Rim 1
15 92005 Valve Stem 1.

*As Required i

{

i

4

H

i

;

f

'

i

;

;

5

.if

- J

01:05:02






LAURIER

ﬁTEM PART NUMBER DESCRIPTION Ne
1 91250 611 Spindle 2" x 10" 1
2 91090 611 Seal 1
3 91170 611 Inner Cone LM 29749 g
4 91150 611 Inner Race LM 29710 1
5 91700 Grease Nipple 1/8" NPT Straight 1
6 91070 611 Hub 1
7 91060 Wheel Bolt 1/2*" 6
8 91130 611 Outer Race LM 67010 1
9 91110 611 Outer Cone LM 67048 1
10 91190 Washer Hub 7
11 91210 Castlelated Nut b1
12 cp0324 Cotter Pin 3/16" x 1 1/2" 1
13 91230 611 Dustcap 1
14 91001 11L x 6 Ply Tire 1
15 91050 15" x 8" x 6 Wheel Rim 1
16 92005 Valve Stem 1

_ Dy

01:05°04






LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 10058 618 Spindle 2" x 13" 1
2 91091 618 Seal 1
3 91171 618 Inner Cone LM 25580 1
4 91151 618 Inner Race LM 25520 1
5 91071 618 Hub 1
6 91061 Wheel Bolt 9/16" 6
7 91131 618 Outer Race LM 48510 1
8 91111 618 Outer Cone LM 48548 1
9 91190 Washer Hub 1
10 | 91210 Castelated Nut 1
11 | CP0324 Cotter Pin 3/16" x 1 1/2" 1
12 | 91231 618 Dustcap .
13 | 91000 9.5L x 6 Ply Tire 1
91001 11L, x 6 Ply Tire (optional) ®
91002 11L. x 8 Ply Tire (66'Only) *
14 [ 91050 15" x 8" x 6" Wheel Rim 1
15 | 92005 Valve Stem 1
*As Required
\— J

Ooli10:02






LAURIER

(ITEM PART NUMBER DESCRIPTION Ne
1 91251 618 Spindle 2" x 13" 1
2 91091 618 Seal 1
3 91171 618 Inner Cone LM 25580 1
4 91151 618 Inner Race LM 25520 1
5 91700 Grease Nipple 1/8" NPT Straight P
6 91071 618 Hub 1
7 91061 Wheel Bolt 9/16" 6
8 21131 618 Outer Race LM48510 8
9 91111 618 OQuter Cone LM48548 1
10 91190 Washer Hub 1
11 91210 Castlelated Nut 1
12 CP0324 Cotter Pin 3/16" x 1 1/2" 1
13 91231 618 Dustcap 1
14 91001 1IL x 6 Ply Tire 15" (30',40' & 50" ) *

91002 11L x 8 Ply Tire 15" (60" only) *
15 91050 15" x 8" x 6 Wheel Rim 1
16 92005 Valve Stem 1
*As Reguired
\ J

O1:10:04



~

B o \ , /A///////// ,

&

]




LAURIER

rIT“F.M PART NUMBER DESCRIPTION Ne
1 91254 812 Spindle 2 1/2" x 14 3/4"“ 1
2 91092 812 seal 1
3 91172 812 Inner Cone 3780 1
4 91152 812 Inner Race 3720 1
5 91700 Grease Nipple 1/8" NPT Straight 1
6 91072 812 Hub I
7 91061 Wheel Bolt 9/16" 8
8 91132 812 Outer Race LM 2720 1
9 91112 812 Outer Cone LM 2790 7
10 91190 Washer Hub 1
11 91210 Castlelated Nut i
12 CP0324 Cotter Pin 3/16" x 1 1/2" 1
13 91232 812 Dustcap 1
14 91003 12.5L x 10 Ply Tire 15" (70'&80' only) 1
15 91052 15" x 10" x 8 Wheel Rim 1
16 92005 Valve Stem 1

\_ W,

0l:12:02



CENTRE TUBE

LAURIER

ENDS SERIAL ¥ HPB 5625

0l1:15:0I



LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 10001 11 Ft. Centre Tube 1
2 10014 Pin Cylinder Swivel 1" x 5 5/8" 2
3 CP0440 Cotter Pin 1/4" x 2 1/2" 6
4 10013 Cylinder Swivel 2
5 90100 Cylinder 3 1/2" x 30" 2

90101 Cylinder 4" x 30" (optional) 2
6 B8C1232P Bolt 3/4" x 2" Gr 8 2
7 10015 Pin Hitch 1 1/4" x 7 1/2" 2
8 91603 Pin Cylinder 1" x 3 3/4" 4
9 CP0324 Cotter Pin 3/16" x 1 1/2" 4
10 HP52 Hair Pin Clip 3 1/4" 4
11 10031 Transport Lock Plate 2
12 LN5C12P Locknut 3/4" 2
13 HP40 Hair Pin Clip 2 1/2" 2
14 10136 Transport Lock Pin 3/4" x 2 1/4" 2
15 10032 Pin Knuckle 1 1/2" x 10 3/4" 2
16 10011 Left Knuckle 1

10012 Right Knuckle 1
17 91700 Grease Nipple 1/8" NPT Straight 1

-

0l1:15:02



LAURIER CENTRE TUBE
BBBB SERIAL * HP486

OolLl15:03



LAURIER

rITEM PART NUMBER DESCRIPTION N2
I 10085 Centre Tube 1

2 10014 Pin Cylinder Swivel 1" x 5 5/8" 2

3 CP0440 Cotter Pin 1/4" x 2 1/2" 6

4 90106 Cylinder 3 1/2" x 30" Tube End 2
90107 Cylinder 4" x 30" Tube End (Optional) 2

5 B8cCc1232p Bolt 3/4" x 2" Gr.8 2

6 HP40 Hair Pin €lip 2 1/2% 2

7 10015 Pin Hitch 1 1/4" x 7 1/2" 2

8 91603 Pin Cylinder 1" x 3 3/4" 2

9 CP0324 Cotter Pin 3/16" x 1 1/2" 2
10 HP52 Hair Pin Cclip 3 1/4" 2
11 10124 Cylinder Lock 2
12 LN5C12P Locknut 3/4" 2
13 10136 Cylinder Lock Pin 2
14 10032 Pin Knuckle 1 1/2" x 10 3/4" 2
15 10086 Left Knuckle p 4
10087 Right Knuckle 1

16 91700 Grease Nipple 1/8" NPT Straight 2

— y

on5:04



LAURIER AUTO FOLD
ENDS SERIAL ¥ HPB5625

01:20:0lI



LAURIER

(iTEM PART NUMBER DESCRIPTION N2
1 10018 Right Auto Fold Bracket 1
2 10025 Auto Fold 1
3 B5C1028P Belt 5/8" x 1 374" 8
4 W1l0P Lockwasher 5/8" 8
5 N5C10P Nut 5/8" 10
6 10020 Left Auto Fold Bracket )
7 10060 Pin Auto Fold 1" x 3 1/2" 2
8 HP52 Hair Pin Clip 3 1/4" 2
9 W1l2Pp Lockwasher 3/4" 1
10 |N5C12P Nut 3/4" 1
11 |[CP0224 Cotter Pin 1/8" x 1 1/2" 4
12 [91602 Pin Cylinder 5/8" x 3" 2
13 110023 Auto Fold Cylinder Bracket 1
14 |LN5CO6P Locknut 3/8" 4
15 |B5C0664P Bolt 3/8" x 4" 4
16 |90102 Cylinder 2" x 4" L
17 (10024 Auto Fold Lock Plate 1
18 |B5C1232P Bolt 3/4" x 2" 1
19 110021 Auto Fold Cross Plate 1
20 (91400 Auto Fold Spring 2
21 110059 Auto Fold Spring Plate 2

\— J

01:20:02



AUTO FOLD
BEGINS SERIAL¥F HP486

LAURIER

01:20:03



LAURIER

ﬂTEM PART NUMBER DESCRIPTION N2
1 10141 Auto Fold i1
2 HP52 Hair Pin Clip 3 1/4" 2
3 10060 Cable Bracket Pin 2
4 B5Cc08152p Bolt 1/2" x 9 1/2" 2
5 10026 Jack Mount Plate 1
6 10144 Auto Fold Cable Angle 1
Z 92015 Thimble *
8 92014 Cable Wire Clamp 1/4" *
9 LN5CO8P Lock Nut 1/2" 2
10 91817 16'6" Auto Fold Cable 1
11 10095 Right Auto Fold Bracket 1
12 91400 Autofold Springs 2
13 W12P Lockwasher 3/4" 1
14 B5C1232P Bolt 3/4" x 2" 3
15 N5C12pP Nut 3/4" 1
16 10143 Tension Spring Plate 1
17 91405 Auto Fold Tension Spring 1
18 10142 Auto Fold Cross Plate 1
19 10145 Auto Fold Lock Arm 1
20 B5c1028pP Bolt 5/8" x 1 3/4" 8
2.1 Wwiop Lockwasher 5/8" 8
22 N5C10P Nut 5/8" 8
23 10094 Left Auto Fold Bracket 1
24 10059 Spring Plate 2
25 LN5C10P Locknut 5/8" 2

*As Reguired
\ J

01:20:04



WING TUBES

LAURIER

ENDS SERIAL ¥ HPBS5625

01:25:0I



LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 N5C10P Nut 5/8" 8
2 W1l0PpP Lockwasher 5/8" 8
3 10028 End Wheel c/w 611 Hub 2
4 B5C1028P Bolt 5/8" x 1 3/4" 8
5 B5C08120P [Bolt 1/2" x 7 1/2" *
6 LN5CO8P Locknut 1/2" *
7 10035 Short Lift Arm *

10036 Long Lift Arm ¥

8 B5C08152P | Bglt 142" = 9 172" *
9 92022 Stabilizer Jack 2
10 | 10027 Jack Plate c/w Stub 2
11 | 10033 Pin Knuckle 1 1/2" x 8 3/4" 2
12 | CP0440 Cotter Pin 1/4" x 2 1/2" 4
13 | 10026 Jack Back Plate 2
14 1 10007 9' 11" Wing Tube for 33' 2
10008 154" Wing Tube for 44! 2
10009 20'9" Wing Tube for 55' 2
10010 26'2" Wing Tube for 66" 2

15 10029 Left Transport Wheel c/w 618 Hub i
10030 Right Transport Wheel c¢/w 618 Hub 1

16 91800 20'1" Cable for 33! 2
91801 23'8" Cable for 44' & 55! 2
91802 28'0" Cable for 66" 2

17 91026 9.5L x 6 ply c/w 8" Wheel Rim ®
91027 1l1L. x 6 ply c/w 8" Wheel Rim (optional) *
91028 11L. x 8 ply c/w 8" Wheel Rim (66' only) *

18 91026 9.5L x 6 ply c/w 8" Wheel Rim ok
91027 11L x 6 ply c/w 8" Wheel Rim (optional) ®

19 10061 Pin Transport 7/8" x 3 1/2" 2

*As Required
- y

01:25:02



LAURIER WING TUBES
BEGINS SERIAL ¥ HP486

01:25:03



LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 91501 6 Link Chain 5/16" x
2 91500 7 Link Chain 5/16" *
3 91601 Pim Chain 1/2" % 1 5/8" *
4 10035 Short Lift Afrm *

10036 Long Lift Arm *

5 CP0216 Cotter Pin 1/8" x 1" *
6 B5C0720P Bolt 7/16" x 1 1/4" *
7 FWO7P Flatwasher 7/16" %
8 LN5CO7P Locknut 7/16" *
9 UB073476 U-Bolt 7/16" x 2 1/8" x 4 3/4" *
10 10063 8'9 1/2" Lift Arm Angle For Centres & 33°' 2
10064 14'7" Lift Arm Angle for 44' 2
10065 20'0" Lift Arm Angle for 55 2
10066 25'5" Lift Arm Angle for 66" 2

11 10038 Long Packer Hitch *
r2 92020 Packer Hitch Bracket Pin *
13 HP40 Hair Pin Clip 2 1/2" *
14 10045 Right Packer Hitch Bracket *
15 B5C1272P Bolt 3/4" x 4 1/2" *
16 wlzp Lockwasher 3/4" *
1.7 N5C12P Nut 3/4" L
18 B5C0756P Bolt 7/16" x 3 1/2" *
19 10044 Packer Collar %
20 10067 Packer Overbrace 5 1/2°' *
21 10039 Left Hand Packer Coil 1 1/2" x 5 1/2" ®
10040 Left Hand Packer Coil 1 3/4" x 5 1/2° *
10041 Right Hand Packer Coil 1 1/2" x 5 1/2° *®
10042 Right Hand Packer Coil 1 3/4" x 5 1/2° *

22 B5C0728P Bolt 7/16" x 1 3/4" *
23 92000 Pillow Block *
24 10043 Packer Swivel Hitch *
25 91701 Grease Nipple 1/8" NPT x 90° *
26 10062 Packer Knuckle *
27 B5C0716P Bolt 7/16" in *
28 10046 Short Packer Hitch *
29 10047 Left Packer Hitch Bracket *
30 LN5CO8P Locknut 1/2" *
31 FW08P Flatwasher 1/2" .
32 B5C08152P| Bolt 1/2" x 9 1/2" *
33 CB5C0832P| Carriage Bolt 1/2" x 2" *

*As Required
_ J

01:30:02



LAURIER

LIFT ARM, SECTION, PACKER ASSEMBLY

BEGINS SERIAL ¥ HP 486

01:30°03



LAURIER

*As Required

rITEM PART NUMBER DESCRIPTION N2
. N5C10P Nut 5/8" 8
2 wiop Lockwasher 5/8" 8
3 10103 End Wheel c/w 611 Hub 2
4 B5Cc1028P Bolt: 5/8" @ 1 Rrg" 8
5 B5C08152pP Bolt 1/2" x 9 1/2" *
6 10104 Short Lift Arm *
10105 Long Lift Arm *

7 92022 Stabilizer Jack 2
8 LN5CO8P Locknut 1/2" *
9 10027 Jack Plate c/w Stub 2
10 10032 Pin Knuckle 1 1/2" x 10 3/4" 2
J.d CPO440 Cotter Pinpn 1/4" x 2 1/2°" 2
1.2 10026 Jack Plate 2
13 |10096 8' 10" Wing Tube for 30' 2
10097 13'10" Wing Tube for 40' 2
10098 18'10" Wing Tube for 50' 2
10099 23'10" Wing Tube for 60' 2
10100 28'10" wWwing Tube for 70' 2
10147 33'10" Wing Tube for 80' 2

14 10101 Left Transport Wheel c/w 618 Hub 1
10102 Right Transport Wheel c/w 618 Hub 1
10148 Left Transport Wheel c¢/w 812 Hub(70&80)]| 1
10149 Right Transport Wheel c/w 812 Hub(70&80) i

15 91821 Cable for 30' 2
91818 22'4" cable for 40' & 50" Z
91819 30'2" cable for 60',70' & 80' 2

16 91027 1L x 6 Ply c/w 8" Wheel Rim X
91028 11L x 8 Ply c/w 8" Wheel Rim (60' only) *
91029 12.5L x 10 Ply c¢/w 10" Wheel Rim(70&80"')| *

17 91027 11L x 6 Ply c/w 8" Wheel Rim *
18 10061 Pin Transport 7/8" x 3 3/4" 2

J

01:25:04



LIFT ARMS, SECTION, PACKER ASSEMBLY

LAURIER

ENDS SERIAL ¥ HPB 5625

01:30:01



LAURIER

rITEM PART NUMBER DESCRIPTION Ne
1 91501 6 Link Chain 5/16" 2
2 91500 7 Link Chain 5/16" 4
3 91601 Pin Chain 1/2% x 1 5/8" 4
4 10104 Short Lift Arm 2
10105 Long Lift Arm 2

5 CPo216 Cotter Pin 1/8" x 1" 4
6 B5Cc0720pP Bolt 7/16" x 1 1/4" 8
7 FWO7P Flatwasher 7/16" 12
8 LN5CO7P Lockwasher 7/16" *
9 UB0O73476 U-Bolt 7/16" x 2 1/8" x 4 3/4" *
1.0 10129 8' 5" Lift Arm Angle for Centres & 30' *
10130 13'5" Lift Arm Angle for 40' 2
10131 18'5" Lift Arm Angle for 50' 2
10132 23'5" Lift Arm Angle for 60' 2
10133 28'5" Lift Arm Angle for 70' 2
10150 33'5" Lift Arm Angle for 80' 2

11 10134 Long Packer Hitch 1
12 92020 Pin Packer Hitch Bracket 2
13 HP40 KHair Pin Clip 2 1/2" 2
14 10045 Right Packer Hitch Mount Bracket 1
15 B5C1272P Bolt 3/4" x 4 1/2" 2
16 w1lz2p Lockwasher 3/4" 2
17 N5C12P Nut 3/4" 2
18 B5C0756P Bolt 7/16" x 3 1/2" 1
1.9 10044 Packer Collar 1
20 30021 Packer Overbrace 1
21 30023 Left Hand Packer Coil 1 1/2" x 5 Ft. *
30024 Right Hand Packer Coil 1 1/2" x 5 Ft. *
30025 Left Hand Packer Coil 1 3/4" x 5 Ft. *
30026 Rgiht Hand Packer Coil 1 3/4" x 5 Ft. *

22 B5Cc0728P Bolt 7/16" x 1 3/4" 4
23 92000 Pillow Block 2
24 10043 Packer Swivel Hitch 1
25 91701 Grease Nipple 1/8" NPT x 90° 1
26 10062 Packer Knuckle 1
27 B5C0716P BolEt 7/16"™ % 1" 6
28 10135 Short Packer Hitch 1
29 10047 Left Packer Hitch Mount Bracket 1
30 LN5C0O8P Locknut 1/2' 2
31 FWO8P Flatwasher 1/2" 2
32 B5Cc08152P Bolt 1/2" x 9 1/2*" 2
2.3 CB5Cc0832P Carriage Bolt 1/2" x 2 2

*As Required
- y

01:30:04



5FT. 6" SECTION (4 BAR)

LAURIER

01:35:01



LAURIER

(ITEM PART NUMBER DESCRIPTION Ne
1 B5C0752P Bolt 7/16" x 3 1/4" 8
2 B5C0720pP Bolt 7/16" x 1 1/4" 7
3 10048 Left Angle 1
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 10049 Cross Brace 2
6 10051 Centre Tie 1
7 10052 Right Angle i
8 LN5CO7P Locknut 7/16" 35
9 B5C0732p Bolt 7/16" x 2" 2
10 {10053 Front Pipe 1
11 {92001 Fabricated Washer (optional) *
12 |B5C0744Pp Bolt 7/16" x 2 3/4" (optional) *
13 192008 Special Head Bolt Tines 16
14 191401 Tine 3/8" x 12" 16
15 110055 3rd Pipe 1
16 [ 921600 Pin Section 7/16" x 1 1/2" 1
17 | 10056 4th Pipe 1
18 [HP24 Hair Pin Clip 1 1/2" 1
19 [ 10054 2nd Pipe 1
20 | 10050 Adjustment Bar 1

10037 5 Ft. 6" Section Complete 4 Bar X

*As Required

o

01:35:02



SFT. SECTION (4 BAR)

LAURIER

0l1:37:0lI



LAURIER

(ITEM PART NUMBER DESCRIPTION Ne
1 B5C0720P Bolt 7/16" x 1 1/4" 7
2 B5C0716P Bolt 7/16" x 1" 12
3 190207 Left Section Angle o d
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 10120 Cross Brace 2
6 10051 Centre Tie 2
7 10118 Adjustment Bar 1
8 LN5CO7P Locknut 7/16" 38
9 10111 2nd Pipe 1
10 10113 3rd Pipe 1
11 92018 5' Section Pipe Clamp 8
12 10114 4th Pipe 1
13 HP24 Hair Pin Clip 1 1/2" 1
14 91600 Pin Section 7/16" x 1 1/2" I
15 91403 Tine 3/8" x 12" 16
16 92008 Special Head Bolt Tines 16
17 10110 Front Pipe 1
18 B5Cc0732pP Bolt Z/1e6" x 2" d
19 10106 Right Section Angle 1

10137 5' Section Complete ( 4 Bar) *
*As Reguired
- J

01:37:02



5FT. 6" SECTION (5 BAR)

LAURIER

01:40:0l



LAURIER

CTEM PART NUMBER DESCRIPTION N2
il B5C0752P Belt 7/1le* x 3 1,/4% 10
2 B5C0720P Bolt. 7/16™ % 1 1/4" 8
3 20082 Left Angle 1
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 20081 Cross Brace 2
6 LN5CO7P Locknut 7/16" 42
' 20088 Adjustment Bar 1
8 20087 Centre Tie 1
9 10054 2nd & 4th Pipe 2
10 |HP24 Hair Pin Clip 1 1/2" 1
11 | 10056 5th Pipe 1
12 191600 Pin Section 7/16" x 1 1/2" 1
13 191401 Tine 3/8" x 12" 20
14 192008 Special Head Bolt Tines 20
15 | 10055 3rd Pipe 1
16 {10053 lst Pipe 1
17 192001 Fabricated Washer (optional) *
18 |B5C0744P Bolt 7/16" x 2 3/4" (optional) x
19 | B5C0732P Bolt 7/16" x 2" 2
20 120083 Right Angle 1

10071 5'6" 5 Bar Section Complete o3
*As Required
\. .

01:40:02



5FT. SECTION (5 BAR)

LAURIER

01:42:0l



LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 B5Cc0720pP Bolt Z2/16" mx 1 .1/4"™ 8
2 B5Cc0716P Bolt 7/16" x 1" 16
3 10109 Left Section Angle 1
4 B5Cc0728P Bolt 7/16" x 1 3/4" 2
5 10120 Cross Brace 2
6 LN5CO7P Locknut 7/16" 47
7 10121 Centre Tie 1
8 10119 Adjustment Bar 1
9 92018 5' Section Pipe Clamp 10
10 10115 4th Pipe 1
11 HP24 Hair Pin Clip 1 1/2" 1
12 10116 5th Pipe 1
13 91600 Pin Section 7/16" x 1 1/2" 1
14 91403 Tine 3/8" x 12" 20
15 92008 Special Head Bolt Tines 20
16 10113 3rd Pipe 1
37 10112 2nd Pipe 1
18 10110 Front Pipe 1
19 B5Cc0732p Bolt 7/16" x 2" 1
20 10108 Right Section Angle 1
10138 5'Section Complete ( 5 Bar) ®
*As Required
— J

0l:42:02



LAURIER 20FT. A-FRAME HYDRAULICS
ENDS SERIAL * HPB 5625

01:45:01



LAURIER

lﬁTEM PART NUMBER DESCRIPTION N2
1 10034 Hose Clamp 4
2 LN5CO7P Locknut 7/16" 4
3 90100 Cylinder 3 1/2" x 30" 2
90101 Cylinder 4" x 30" (optional) *
4 90500 1/2" 90° Swivel Elbow (Restricted) 2
5 90203 1/2" Hose 1/2" M.B. x 1/2" M.B. x 88" 2
6 90501 1/2" 90° Swivel Elbow 2
7 90220 1/2" Hose 1/2" M.B. x 1/2" M.B. x 56" 2
8 90550 1/2" Flare Adaptor 2
9 90600 1/2" Street Tee F-F-F 2
10 1 90502 1/2" 90° Street Elbow 2
11 90400 1/2" Hydraulic Line m 137" 2
12 90202 1/2" Hose 1/2" M.B. x 1/2" M.J. x 84" 2
*As Required
- J

01:45:02



LAURIER 20FT. A-FRAME HYDRAULICS
BEGINS SERIAL # HP486

01:45:03



LAURIER

(irem

PART NUMBER DESCRIPTION N2
4 10034 Hose Clamp 4
2 LN5CO8P Locknut 1/2" 4
3 90106 Cylinder 3 1/2" x 30" Tube End 2

90107 Cylinder 4" x 30" Tube End *
4 90500 1/2" x 90° Swivel Elbow (Restricred) 2
5 90221 1/2" Hose 1/2" MB x 1/2" MB x 89" 2
6 90501 1/2" 90° Swivel Elbow 2
7 90216 1/2" Hose 1/2" MB x 1/2" MB x 60" 2
8 90550 1/2" Flare Adaptor 2
9 90600 1/2" Street Tee F-F-F 2
10 90502 1/2" 90° Street Elbow 2
1.1 90400 1/2" Hydraulic Lines x 132" 2
12 90202 1/2" Hose 1/2" MB x 1/2'" MJ x 84" 2

*As Reguired
— y

01:45:04



3 172" x 30" CYLINDER CLEVIS END (C.T.D.)




LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 90620 Cylinder Clevis 1
2 N5C06P Nut 3/8" 1
3 92016 Allan Head Bolt 3/8" x 2" 1
4 90642 Cylinder Shaft 3 1/2" x 30" Cylinder 1
5 90680 Seal Kit 3 1/2" Cylinder 1
6 90662 3 1/2" Cylinder Screw on End Cap 1
7 90700 Piston 3 1/2" Cylinder 1
8 90720 Piston Nut 3 1/2" Cylinder 1
9 90742 3 1/2" x 30" Cylinder Screw on Tube 1
10 CpP0324 Cotter Pin 3/16" x 1 1/2" 2
11 HP52 Hair Pin Clip 3 1/4" 2
12 91603 Pin Cylinder 1™ x 3 374" 2
90100 Cylinder Complete 3 1/2" x 30" X
*As Required
— J

01:50:02






LAURIER

rITEM PART NUMBER DESCRIPTION N2
b 91700 Grease Nipple 1/8" NPT Straight ]
2 90644 Cylinder Shaft c/w Tube End 1
3 90662 3 1/2" cylinder Screw on End Cap 1
4 90680 Seal Kit 3 1/2" cylinder 1
5 90700 Piston 3 1/2" Cylinder 1
6 90720 Piston Nut 3 1/2" Cylinder 1
7 90742 3 1/2" x 30" Cylinder Screw on Tube 1
8 Ccpr0324 Cotter Pin 3/16" x 1 1/2" 1
9 HP52 Hair Pin Clip 3 1/4" pi
10 91603 Pin Cylinder 1" x 3 3/4" 1
90106 Cylinder Complete 3 1/2" x 30" (tube end) *
*As Required
\_ WV,

ol:51:02



LAURIER 4" x 30" CYLINDER CLEVIS END (OPTIONAL) (C.T.D.)

BEGINS SERIAL ¥ HPB5575 — ENDS SERIAL ¥ HPB 5625

01:55:01



LAURIER

G}EM

PART NUMBER DESCRIPTION N2

1 90620 Cylinder Clevis 1
2 N5CO6P Nut 3/8" 1
3 92016 Allan Head Bolt 3/8" x 2" 1
& 90642 Cylinder Shaft 4" x 30" Cylinder 1
5 90682 Seal Kit 4" Cylinder 1
6 90663 4" Cylinder Screw on End Cap 1
7 90702 Piston 4" Cylinder 1
8 90720 Piston Nut 4" Cylinder 1
9 90743 4" x 30" Cylinder Screw on Tube 1
10 CP0324 Cotter Pin 3/16" % 1 1/2" 2
11 HP52 Hair Pin Clip 3 1/4" 2
12 91603 Pin Cylinder 1" x 3 3/4" 2
90101 Cylinder Complete 4" x 30" ®

*As Required
— J

01:55:02






LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 91700 Grease Nipple 1/8" NPT Straight i
2 90644 Cylinder Shaft c/w Tube End 1
3 90663 4" Cylinder Screw on End Cap 1
4 90682 Seal Kit 4" Cylinder 1
5 90702 Piston 4" Cylinder 1
6 90720 Piston Nut 4" Cylinder 1
7 90743 4" x 30" Cylinder Screw on Tube 1
8 CP0324 Cotter Pin 3/16" x 1 1/2" 1
9 HP52 Hair Pin Clip 3 1/4" 1
10 | 91603 Pin cylinder 1" x 3 3/4" 1
90107 Cylinder Complete 4" x 30" (tube end) *
*AS Required
— _J

01:56:02



LAURIER AUTO FOLD HYDRAULICS
ENDS SERIAL ¥ HPB5625

01:60:0I



LAURIER

(ITEM PART NUMBER DESCRIPTION N2

1 10024 Auto Fold Lock Plate 1

2 90201 3/8" Hose 3/8" M.B. x 1/2" M.B. x 90" 1

3 90200 3/8" Hose 3/8" M.B. x 1/2" M.B. x 84" 1

4 90102 Cylinder 2" x 4" .

3 10023 Auto Fold Cylinder Bracket 1
. .

01:e0:02



EEEEEEEEEEEEEEEEEE




LAURIER

rITEM PART NUMBER DESCRIPTION NS
1 90621 Cylinder Clevis 1
2 N5CO6P Nut 3/8" 1
3 92016 Allan Head Bolt 3/8" x 2" 1
4 90643 Cylinder Shaft 2" x 4" Cylinder 1
5 90683 Seal Kit 2" Cylinder (Ram) 1
6 90820 Gland 2" Cylinder (Ram) 1
7 90664 2" Cvlinder Screw on End Cap 1
8 92017 Set Screw 1
9 90703 Piston 2" Cylinder (Ram) 1.
10 90721 Piston Nut 2" Cylinder 1
11 90744 2" x 4" Cylinder Screw on Tube 1
12 CP0224 Cotter Pin 1/8" x 1 1/2" 4
13 91602 Pin Cylinder 5/8" x 3" 2
90102 Cylinder Complete 2" x 4" &
*As Required
- J

01:65:02



)



